
11 / 29 

REV.01 2017 

PEDAL BOX TAV.3.0 ED. 03/17 



 

12 / 29 

REV.01 2017 

ITEM PART NUMBER DESCRIPTION QTY REMARK 

1 YC1-2015861 Pedal control unit 1 

2 YC1-3003094 Pedal alignment pin 1 

3 0212001 Seeger D.12 - GB/T894.1  2 

4 YC1-3002161 Pedal box base 1 

5 YC1-3002159 Pedal B 2 

6 YC1-3013333 Pedal return spring 2 

7 C00A000001 Spring 1 

8 YC1-3007953 Bush 1 

9 0205013 Washer D.12 - GB/T97.1  1 

10 YC1-3002157 Pedal A 1 

11 YC1-3015342 Support 1 

12 0201011 Screw M6X12 3 

13 0204003 Nut M6 - GB/T889.1  3 

14 YC1-3015341 Connection rod 1 

15 0205006 Washer D.6 - GB/T97.1  12 

16 0203004 Nut M6 - GB52  3 

17 0202033 Screw M6X20 - GB/T70.1  10 

18 0201016 Screw M6X50 - GB/T5782  1 

19 YC1-4299913 Double cam 1 

20 YC1-3099910 Connection rod guide 1 

21 0207034 Self-tapping screw ST2.9X6.5 - GB/T845 2 

22 YC1-4299912 Connection rod 1 

23 YC1-4299911 Forked leaf spring   1 

24 0215019 Washer D.8 - GB/T860  2 

25 0204004 Nut M8 - GB/T889.1  1 

26 YC1-2002529 Turntable valve unit 1 

27 YC1-3002442 Valve pin 1 1 

PEDAL BOX TAV.3.0 ED. 03/17 

All Tool
Highlight




